
4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

2

2
1

2

2
1

3

2

1

3

2

1

A

B

C

B

D

E

F

G

H

Pos. NumberDescription Qty
1 58-0014Deflector plate 1
2 58-0015Deflector plate right1
3 58-0010Insulation left front1
4 58-0011Insulation Side back left1
5 58-0008Insulation back left1
6 58-0007Insulation back midt1
7 58-0009Insulation back right1
8 58-0013Insulation side back right1
9 58-0012Insulation side front right1
10 58-0004Insulation buttom left1
11 58-0006Insulation buttom midt1
12 58-0005Insulation buttom right1

www.ersho-distribution.com



4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

2

2
1

2

2
1

3

2

1

3

2

1

A

B

A

C

D

E

F

G

H

www.ersho-distribution.com



9

3

5

10

11

13

2

8

12

71 4 6

9

3

5

10

11

13

2

8

12

71 4 6

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

2

2
1

2

2
1

3

2

1

3

2

1

A

B

C

D

C

E

F

G

H

Pos. Number Description Qty

1 47-0008 Air handle 1
2 47-0009 Air bar 1
3 B-360512 Buttonhead screw M5 x 12 ISO7380 1
4 58-120 Turning arm 1
5 B-2100005 Nut M5 DIN 934 8.8 1
6 B-220008 Prevailing torque nut 1
7 48-124 Damper plate 1
8 B-010010 Washer 10 mm DIN125A 1
9 Fje-701322 Spring 1
10 B-020005 Plain washer 5 mm DIN9021 1
11 B-360508 Button head screw M5 x 8 1
12 4732 Damper, welded 1
13 B-300510 Screw countersunk M5x10 DIN7991 2

www.ersho-distribution.com



1

1

1

1

2

2

6

7

5

3

5

4

1

1

1

1

2

2

6

7

5

3

5

4

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

A

2

2
1

2

2
1

3

2

1

3

2

1

B

C

D

E

F

E

G

H

Pos. NumberDescription Qty
1 B-650610Hex ribbed flange bolt M6x10 12
2 4854 Welded bottom hinge on stove2
3 48001 Welded top roll 1
4 B-360408Button head screw M4 x 8 1
5 78-312 Bushing 2
6 48003 Welded bottom roll 1
7 B-360406Button head screw M4 x 6 ISO7380 101

www.ersho-distribution.com



4

1

3

2

4

1

3

2

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

A

2

2
1

2

2
1

3

2

1

3

2

1

B

C

D

D

E

F

G

H

Pos. Number Description Qty

1 58-211 Log stop, left 1
2 58-210 Log stop, right 1
3 58-122 Smoke shelft holder 1
4 48-308 Hook to smoke shelf holder 1

www.ersho-distribution.com



8

5
7

6

10

9

2
3

4

3

1

8

5
7

6

10

9

2
3

4

3

1

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

A

2

2
1

2

2
1

3

2

1

3

2

1

B

C

D

E

F

G

F

H

Pos. NumberDescription Qty
1 B-300408Hex socket countersunk head screw M4x8 DIN10
2 58-004 Back frame 1
3 P-110006Seal 2
4 58-502 Glass 1
5 47-026 Closing hook 1
6 B-330525Set screw M5x25 DIN913 H45 1
7 47-310 Air handle 1
8 B-330504Socket set screw M5 x 4 DIN913 1
9 5868 Door plate welded 1
10 5740 Closing mechanism, welded 1www.ersho-distribution.com



3

2

1

3

2

1

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

2

2
1

2

2
1

3

2

1

3

2

1

A

B

C

D

E

F

G

H

H

Pos. NumberDescription Qty
1 5862 Front frame welded 1
2 B-360508Button head screw M5 x 88
3 4701 Knee 1

www.ersho-distribution.com



2

2

1

2

2

1

4

3

5

10

6 7

1

11

2

8

12

9

4

3

5

10

6 7

1

11

2

8

12

9

9

3

5

10

11

13

2

8

12

71 4

6

9

3

5

10

11

13

2

8

12

71 4

6

4

1

3

2

4

1

3

2

1

1

1

1
2

2

6

7

5

3
5

4

1

1

1

1
2

2

6

7

5

3
5

4

8

5
7

6

10

9

2
3

4

3

8

5
7

6

10

9

2
3

4

3

A

2

2
1

2

2
1

3

2

1

3

2

1

A

B

C

D

E

F

G

H

G

Pos. NumberDescription Qty
1 B-370830Hex cap screw M8x30DIN9331
2 B-210008Nut M8 DIN 934 8.8 2

www.ersho-distribution.com


